
WEB SITE          RECEIVE E-NEWSLETTER          LINKED IN    

Also In This Issue:

Bioaugmentation Gives 
Old Plants New Life, pg. 10

Exposing Low-Energy Treatment 
Schemes For Water Reuse, pg. 22

Why Your Pumps May Be 
Killing Your Budget, pg. 32

OLD AGE

PROBLEMS

WASTEWATER 2.0:  The Age Of Innovation, pg. 8

$�9HUW0DUNHWV 0DJD]LQH�
�

60

www.wateronline.com The Magazine Wastewater Edition

||

http://www.wateronline.com


        ADVERTISE          CONTACT US          EDITOR’S LETTER

Designed for the most challenging wastewater reuse and low-

effl uent-quality applications, Calgon Carbon’s C3500TMD UV 

disinfection systems feature unique Delta Wing mixing devices 

that maximize effi ciency while minimizing costs.
[...]
ward for Phase II testing. These ideas would have the high-
est potential to save energy and cost and would be close to 
being ready for use at full-scale.

Work Summary

Step 1: Establishing A Baseline — The first step identified 
an energy baseline against which new low-energy approach-
es could be compared. The baseline energy tabulations 
were segregated into wastewater treatment plants (WWTPs) 
with “high” and “low” relative energy use. The high power 
demand WWTPs saw the largest power uses for pumping, 

activated sludge aeration, and 
disinfection (16%, 27%, and 
34%, respectively). See Figure 
1 for more detail. The same 
was true for WWTPs with 
lower relative power demands 
(22%, 38%, and 25% for pump-
ing, activated sludge aeration, 
and disinfection, respectively). 
In either situation, energy use 
at a WWTP is dominated by 
pumping, activated sludge aer-
ation, and disinfection. Both 
ultraviolet light (UV) and sodi-
um hypochlorite use a similar 
amount of energy once the 

energy required to generate sodium hypochlorite is account-
ed for (see Figure 2 on page 24). Pumping energy was not a 
focus of this project and so was not pursued further. 

Since the largest energy use is in the secondary and dis-
infection processes, improvement of these processes would 
yield the largest gain in  energy efficiency. This work focused 
on documenting ways to decrease energy use in the second-
ary and disinfection process and on ways to increase methane 
gas generation and thus increase energy recovery. Table 1 on 
page 24 summarizes these three key energy components for 
different wastewater qualities for a “benchmark”/“baseline” 
plant treating approximately 12 – 15 mgd.

Step 2: Identifying New Low-Energy Technologies — In 
advance of a workshop, project team members assembled 
a list of technologies to be reviewed and considered for 
the workshop. This list included both proprietary and non-

Water Online The Magazine, Wastewater Edition     ■     wateronline.com22

Figure 1. Relative energy use at a WWTP – Assumption of high energy use for 

pumping and disinfection (adapted from WEF 2009, EPRI 2002, and internal 

operational databases).

http://wateronline.com


Report

proprietary technologies. Many of these technologies were 

well proven, while almost an equal number were in the early 

phases of development and without peer-reviewed data. 

Below is a description of the considered technologies. A few 

of the technologies are common and are not associated with 

a brand name, while other technologies have specific propri-

etary properties and are associated with a particular brand. 

Inclusion of brand names is not an endorsement. 

Primary treatment technologies:

• M2 Renewables’ MicroScreen

• Salsnes Filter

• Chemically enhanced primary treatment (CEPT)

• Veolia’s Actiflo™ enhanced high rate clarification (EHRC)

Secondary treatment technologies:

• Shortcut nitrification denitrification (Severn Trent 

Services using its deep bed filter system)

• Severn Trent Services’ TETRA Denite system

• Anaerobic ammonium oxidation (Anammox)

• Upflow Anaerobic Sludge Blanket (UASB)/Expanded 

Granular Sludge Bed (EGSB)

• Aerobic granular sludge (e.g., 

the Nereda Process)

• Biologically active filtration

• Anaerobic membrane bioreac-

tor with and without granular 

activated carbon 

• Grundfos’ Biobooster 

(Ceramic MBR) — Low SRT 

MBR with physical membrane 

scouring

• Emefcy’s Spiral Aerobic 

Bioreactor (SABRE)

• Emefcy’s Electrogenic 

Bioreactor (EBR)

• High efficiency blowers (e.g., 

APG-Neuros’s Turbo Blower).

• American Water’s NPXPress.

• Noram Engineering’s Vertreat 

Process

Tertiary filtration technologies:

• Water Tectonic’s Electro-

coagulation and Filtration

• Parkson DynaSand Ecowash

• Schreiber’s Fuzzy Filter

Tertiary disinfection technologies

• Pasteurization Technology 

Group’s Pasteurization System

• Aquionics/Dot Metrics LED 

UV disinfection

Energy recovery technologies

• M2 Renewables Ultra High Temperature Gasification

• OpenCel Focused-Pulsed Technology

• Thermal Hydrolysis (e.g., Cambi Process)

• Fuel Cell Energy’s Fuel Cell.

• Supercritical wet oxidation (e.g., SCFI’s AquaCritox)

Combined treatment trains

Several combined treatment trains were also considered. 

These systems were often propriety packaged systems or 

were closely linked and reliant upon each process.

• CEPT + microfiltration (MF) + BAF

• CEPT + IMANS

• Great Circle Industries’ i50 non-biological satellite 

treatment.

• M2 Renewables — MicroScreen, BAF, filtration, 

disinfection.

• UASB, facultative ponds, nitrifying trickling filters, 

filtration, disinfection

Step 3: Recommendations — The technologies were 

       wateronline.com     ■     Water Online The Magazine, Wastewater Edition 23

http://wateronline.com


Report

sorted into three groups: established systems (proven and 
in practice), emerging systems (partially proven, limited full-
scale application), and innovative concepts (new ideas that 
show promise). Key treatment technologies from the emerg-
ing treatment systems category recommended to be carried 
forward for Phase II research included: anaerobic MBR and 
full-stream anammox process. A few other processes were 
also recommended for testing. These processes are:

Anaerobic MBR

The anaerobic MBR has now been proven as an effective 
treatment process by different research groups and with 
variations of the MBR technology. Kim et al. (2011) used 
a fluidized bed MBR with GAC to  produce a high quality 
effluent (5 mg/L BOD and zero TSS) with minimal membrane 
fouling. The same research estimated a decrease in second-
ary process energy use of ~50% and estimated an increase of 
methane production of 75%. While promising, this research 
was done on a very small scale, in a warm climate, used syn-
thetic wastewater, and did not address long-term membrane 
fouling concerns.

Researchers at the University of Michigan12 have been con-
ducting anaerobic MBR research with the testing of a small-
scale reactor (5L) on both synthetic wastewater and munici-
pal wastewater at temperatures as low as 15¡C. This work 
was done without 
the GAC scour-
ing, instead relying 
upon biogas sparg-
ing to minimize 
membrane fouling. 
For the municipal 
wastewater work, 
effluent BOD of 
less than 30 mg/L 
was achieved for 
extended periods 
of time.

The proposed 

next step for the anaerobic MBR is to build on this research 
by designing and operating a larger-scale system to analyze 
the ability to meet stringent reclaimed water standards with 
subsequent disinfection. This larger system would be fully 
automated and use full-scale components.

Full-Stream Anammox

The anammox process is applied as a side-stream treatment 
system on digested sludge returns or waste streams with high 
ammonia and low carbon contents3. Since the anammox pro-
cess requires approximately equal parts of ammonium and 
nitrite, it is often implemented as a nitritation-anammox, or 
deammonification, process in series to accumulate nitrite for 
use by the anammox bacteria as the electron acceptor3. If the 
anammox is preceded by nitrification, only part of the ammo-
nia needs to be nitrified to nitrite, which helps to reduce cost 
compared to nitrifying all of the ammonia6.

There are advantages to using the anammox process over 
conventional nitrification-denitrification processes for removal 
of nitrogen from high ammonium content waste streams. For 
one, nitritation-anammox requires 57% less oxygen and 86% 
less carbon than conventional nitrification-denitrification. In 
addition, it is completely autotrophic so nutrients and trace 
elements are not required. The low biomass yield means low 
sludge production. External carbon addition is not required 
and methanol is even toxic to the anammox bacteria. Energy 
costs are also low because oxygen is not required for the 
anammox process and only limited oxygen is required for 
the partial nitritation3, i.e., aeration is not required. The anam-
mox process also has disadvantages. A pre-partial nitritation 
is required for converting part of the ammonia stream into 
nitrite prior to the anammox process1. Anammox bacteria 
also have a slow growth rate with a doubling time of 11 
days at 32-33¡C9. This has the benefit of a low biomass yield 
but requires efficient sludge retention (long SRT) and means 
long start-up times to get sufficient biomass concentrations4. 
Conditions for anammox accumulation include long SRTs, 
stable operation, presence of nitrite, lack of oxygen, and lack 
of donors causing denitrification of nitrite8. The competition 
between anammox bacteria and other denitrifiers makes the 
start-up process difficult because denitrification is a faster pro-

cess. This becomes a 
bigger problem when 
carbon is present1. 

The predominant 
application for anam-
mox processes has 
been for treatment of 
digester reject water 
or industrial anaerobic 
wastewater treatment 
in streams that have 
limited organic carbon 
content13. However, 
the application could 

Water Online The Magazine, Wastewater Edition     ■     wateronline.com24

Figure 2. Planning-level comparison of energy use for UV disinfection compared 

to hypochlorite generation (Kansas City 2008, Dallas Water Utilities 2010). [Note: 

This is a comparative figure only, as disinfection for these projects were not to reuse standards.]

Treatment Level Energy (kW-hrs/1,000 gallons)

Secondary 

Process

UV Energy 

Recovery

Activated Sludge -0.50 -0.50 +0.72

Activated Sludge With Nitrifi cation -0.90 -0.26 +0.65

MBR With Nitrifi cation -1.20 -0.21 +0.60

Table 1. Approximate energy use/energy generation for select processes at a WWTP when treating a 

flow of 12-15 mgd. [Notes: Energy use for UV is reduced compared to other secondary processes due to increase 

water quality and reduced regulated dose. Secondary Process: Energy values are strongly correlated to process SRT, 

aeration efficiency, and nutrient removal. Energy Recovery: Not normally done for plants smaller than 8-10 mgd because 

of economic considerations. The different energy recoveries shown for the listed treatment levels are due to different 

biodegradable fractions of the waste activated sludge resulting from different sludge ages.

http://wateronline.com


A partnership with  Bucher Unipektinwww.degremont-technologies.com

HEADWORKS  |  BIOLOGICAL | SEPARATIONS  |  MEMBRANES  |  OXIDATION DISINFECTION  |  BIOSOLIDS  |  INDUSTRIAL SYSTEMS

INFILCO

IN SLUDGE 
DEWATERING

Boost Your 
Productivity 

•	Combines	plate	Òlter	press	eƮciency	and	centrifugal	productivity

•	Easy	operation	and	high	performance

•	Achieve	up	to	40%	dry	content	through	an	entirely	automated	process	from	mixed	
digested	sludge

•	Up	to	30%	reduction	in	sludge	bulk	compared	to	conventional	dewatering

Dehydris™	Twist		
Boosted	Sludge	Dewatering	 
Using	Piston	Press	Technology

Infilco Degremont, Inc. – 8007 Discovery Drive, Richmond, Virginia 23229 • (800) 446-1150

http://www.degremont-technologies.com


Erin Mackey is a lead technologist and project manager at 

Carollo. Dr. Mackey specializes in advanced treatment and 

regulatory compliance for drinking water and water reuse.

Report

be extended to mainstream municipal sewage treatment if anammox can be 
applied at lower temperatures and lower nitrogen concentrations4. A recent lab-
oratory-scal study13 applies anammox bacteria in mainstream wastewater treat-
ment. A granular sludge sequencing batch reactor (SBR) mixed ammonium and 
acetate at a COD:N ratio of 0.5 (so heterotrophs do not out compete the anam-
mox bacteria) using nitrate from the previous SBR cycle at 18°C. The work from 
Winkler et al. and other results from current research conducted by Hampton 
Roads Sanitation District and DC Water can serve as the baseline for a Phase II 
anammox analysis. Because of the significant advantage of this process, it would 
bring major energy-savings benefits to the industry. The current plan is to imple-
ment anammox at demonstration-scale on the effluent of the anaerobic MBR.  

Pasteurization

The pasteurization process is at demonstration scale (400 gpm) to disinfect 
filtered secondary effluent cost effectively to reclaimed water standards10. The 
unit is fully automated, with online monitoring of temperature, energy use, and 
control. The demonstration unit is anticipated to run into 2013.

Other Technologies

Several gasification processes are in operation nationally and internationally. 
These processes claim large net energy gains, though little to no peer-reviewed 
analysis has been conducted. Audits of one or more facilities is recommended.

The electrocoagulation process has the potential for energy efficient coagula-
tion/filtration/disinfection to meet stringent reclaimed water standards. Limited 
bench scale testing of electrocoagulation of conventional secondary effluent and 
of anaerobic MBR and anammox effluent is recommended.

Aerobic biofilm reactors for secondary treatment show promise; the SABRE 
process will be installed at a demonstration-scale in late 2012 or early 2013. An 
audit of this facility is recommended.                                                    

Co-Principal Investigators

Julian Sandino, CH2MHill; Jean Debroux, Kennedy/Jenks Consultants

Contributing Parties

Nicola Fontaine, Carollo Engineers, Inc.; Rudy Killian, Carollo Engineers, Inc.; Rod Reardon, Carollo Engineers, Inc.; Perry McCarty, 

Consultant; Laura Shenkar, The Artemis Project; Paul O’Callaghan, O2 Environmental

Project Advisory Committee

Lauren Fillmore, Water Environment Research Foundation; Charles Bott, Hampton Roads Sanitation District; Miguel Rocha, 

United States Bureau of Reclamation; Paul Westerhoff, Arizona State University

References

1. Ahn, Y.-H. “Sustainable Nitrogen Elimination Biotechnologies: A Review.” Process Biochemistry 2006, 41, 1709-1721.

Electric Power Research Institute (EPRI). 2002. Water & Sustainability (Volume 4): U.S. Electricity Consumption for Water Supply 

& Treatment. Topical Report, 2002, 3-3 to 3-4.

2. Dallas Water Utilities Texas. Dallas Water Utilities Wastewater Treatment Facilities Strategic Plan, 2010.

3. Gustavsson, D. J. I. “Biological Sludge Liquor Treatment at Municipal Wastewater Treatment Plants - A Review.” VATTEN 

2010, 66, 179-192.

4. Jetten, M. S. M., Wagner, M., Fuerst, J., van Loosdrecht, M. C. M., Kuenen, J. G., and Strous, M. “Microbiology and Application 

of the Anaerobic Ammonium Oxidation (‘ANAMMOX’) Process.” Current Opinion in Biotechnology 2001, 12(2), 283-288.

5. Kansas City, Missouri. Preliminary Technology Assessment for Effluent Disinfection for Six Kansas City WWTPs, 2008.

6. Khin, T., and Annachhatre, A. P. “Novel Microbial Nitrogen Removal Processes.” Biotechnology Advances 2004, 22, 519-532.

7. Kim, J., Kim, K., Ye, H., Lee, E., Shin, C., McCarty, P., and Bae, J. Anaerobic Fluidized Bed Membrane Bioreactor for 

Wastewater Treatment. Envinron. Sci. Technol. 2011, 45, 576-581.

8. Rittmann, B. E., and McCarty, P. L. Environmental Biotechnology: Principles and Applications, McGraw-Hill, New York, 2001.

9. Strous, M., Heijnen, J. J., Kuenen, J. G., and Jetten, M. S. M. “The Sequencing Batch Reactor as a Powerful Tool for the 

Study of Slowly Growing Anaerobic Ammonium-Oxidizing Microorganisms.” Applied Microbiology and Biotechnology 1998, 50(5), 

589-596.

10. Salveson, A., Goel, N., & Ryan, G. Pasteurization, Not Just for Milk Anymore. Pasteurization for disinfection of wastewater and 

reclaimed water. Water Environment and Technology 2011, 23(3), 43-45.

11. WEF. Energy Conservation in Water and Wastewater Facilities. Water Environmment Federation: Richmond, 2009.

12. WERF. Anaerobic Membrane Bioreactors for Sustainable Wastewater Treatment. (WERF Project U4R08). Water 

Environmment Research Federation: Alexandria, VA, 2012.

13. Winkler, M.-K. H., Kleerebezem, R., and van Loosdrecht, M. C. M. “Integration of Anammox into the Aerobic Granular Sludge 